MU-190/MU-231 (Tabletop Mount or Bracket Mount)

Replacement of Monitor Unit

The purpose of these instructions is to provide the procedures for the replacement of the
monitor unit MU-201C and MU-231C, which are fixed to a tabletop or a bracket, with the

monitor unit MU-190 or MU-231.

For the tabletop mount, the monitor unit is set on a connection stand, fixed to a bracket.

Replace MU-201C with MU-190

Use the optional monitor replacement kit OP26-23 for the replacement.
Monitor Replacement Kit OP26-23 (Code No.: 001-139-360)

Name Type Code No. Qty
Conversion Attachment 26-007-1132 100-366-380-10 1
Spacer Assembly OP26-21-1 001-143-370 4
Binding Head Screw M4x10 000-172-165-10 8
Oval Head Screw M6x20 000-163-677-10 4
Rosette Washer M6 000-165-694-10 4
Flush Mounting Sponge H19 | 26-005-3123 100-351-550-10 2

1. Attach the flush mounting
sponges H19 (supplied with this
kit) and V19 (on the monitor unit
MU-190) to the back of the
monitor unit MU-190 in the order
shown in the figure at right.

Conversion Attachment

@
Flush Mounting :
Sponge H19 :
(2 mm) for top
and bottom

Flush Mounting
Sponge V19

(2 mm) for left
and right

With the cutout down, attach the conversion attachment to the monitor unit MU-190 from
the rear with the binding head screws (M4x10, 8 pcs.).

Binding
Head
Screws

(8 places)

—_—



. Set the monitor unit MU-190 to the

. Remove four cosmetic caps and hexagonal

head bolts (M6x25), and then remove the <

monitor unit MU-201C from the bracket. Also, =~ Cosmetic Cap and

disconnect the cables from the monitor unit Hexagonal Head
Bolt (M6x25)

MU-201C.

The cosmetic caps and the hexagonal head

bolts can be discarded.

. Remove the paper from the double-sided

tape on the spacer assembly and then °
attach the spacer assembly to the r©
bracket.

Attach the

spacer

assemblies to
these places.

. Set cushioning material on the workbench. Place the monitor unit MU-190 on the
material, LCD side down and the connectors at the top.

Note: This step is not required for the bracket mount.

. Connect all cables at the back of the monitor unit MU-190 (see section 1.8 “Wiring” in
OPERATOR’S MANUAL MU-190).

Remove the terminal board gear cover at the bottom rear of the monitor unit MU-190
and then connect the power cable with crimp-on lugs. After connecting the power cable,
reattach the terminal board gear cover.

bracket with the oval head screws OV:|RHeactit Ss\r/ewh\, 7
(6x20, 4 pcs.) and the rosette washers ?:pla::; e Vasher
(M6, 4 pcs.).

Bracket —

Connection Stand —



Replace MU-231C with MU-231

Use the optional monitor replacement kit OP26-27 for the replacement.
Monitor Replacement Kit OP26-27 (Code No.: 001-139-570)

Name Type Code No. Qty
Spacer Assembly OP26-21-1 001-143-370 4

1. Attach the flush mounting panels to the monitor unit from the rear with the binding head
screws (8 pcs.).

Binding Head Screw (8 places)

Flush Mounting Panel A Rear view Flush Mounting Panel B

Note 1: The shape of the flush mounting panel is different between right and left. The
left panel is marked "A"; the right panel is marked "B".

Note 2: To tighten screws, first tighten the top and bottom screws then tighten the
middle two screws.

Note 3: Attach the flush mounting panels to both sides of the monitor unit with no gap.

2. Remove four cosmetic caps and hexagonal

head bolts (M6x25), and then remove the .

monitor unit MU-231C from the bracket. Cosmetic Cap and

Also, disconnect the cables from the ggﬁﬁﬂo&az';')'ead

monitor unit MU-231C.

Note: The hexagonal head bolts (M6x25)
are used at step 6. The cosmetic caps can be discarded.

3. Remove the paper from the double-sided PN

o
tape on the spacer assembly and then '0
attach the spacer assembly to the
bracket.
Attach the
spacer

assemblies to
these places.

oo’

4. Set cushioning material on the workbench. Place the monitor unit MU-231 on the
material, LCD side down and the connectors at the top.

Note: This step is not required for bracket mount.



5. Connect all cables at the back of the monitor unit MU-231 (see section 1.8 “Wiring” in
OPERATOR’S MANUAL MU-231).
Remove the terminal board gear cover at the bottom rear of the monitor unit MU-231
and then connect the power cable with crimp-on lugs. After connecting the power cable,
reattach the terminal board gear cover.

6. Set the monitor unit MU-231 to the bracket with the hexagonal head bolts (M6x25, 4
pcs.).

7. Attach the masking panels to each side of the monitor unit MU-231.

Masking Panel S



. MU-231 ER#RERBAE D 1.8 ##R1 2B L T, XM W-231 OFEICBELGT— T
TEELET,

BN — 7 0E, FoRFMU-231 O T D ARl N—28h L, EA T2 -
THERE LEd, Bfetk. HEm A RED S —2 R0 T £,

6. NAMRIL L M6x25, 4 K) ZE-oT, RTWEM-231 NV H—ICBYFFIFET,
1. RREBMU-231 EED R DERIC, RN RIL S ZHRYMITET,

13/ SR ILS



MU231C & MU-231 ICERY X %
B 2 fE2EICIT,. A7 3 ot o b 0P26-27 2ALEE T,

HaEe o b 0P26-27 (o2— K& 5 : 001-139-570) DGR

% 5 a—F&S o
A A HL 0P26-21-1 001-143-370 4

B

1. REREFM-231 BEDOS/NS 2 FIhRD (M4x10, 8AK) #F- T, EICF IO bR
JLABSZE. BIZFTHY PRI BHESEEZRY fT+FET,

INAURINRD (8AFT)

1=l =1k

SR D -

FY2 b/ VAR & REEEE FY™o ks JLBHE 5

FD FROUMNARVEREEETELGYFET, EICEHA AIZEBEENTHD D
DEFALTLZEL,
F2) RTEBHBHEE. FTBLLETEEDOTHL, D2 D2FBHTLZELY,
A3 For bR LS. RREIM-231 AImICT ERG<CIBMLETTMAGERY
fFIFTL =&,
2. AEDQIRRILAN—ERARIL L (M6x25)
#5 LT, RREEM-231C E N\ H—M 5
BMUSNLET, £, EHRINTWVDT— SR)Lhn—¢&
ILEmMYSNLET, ARV (M6x25)
) BYSLIEARARIL ME, FIE6 TE
FALET, "NRILAN—IFERLEE
Ao
3. AR—UHROMET—TORBEMRZ AL T, /\
CAH—IZBEYFIFET,
A=Y OREHF @R, FREM-231 ZB0 1 D zx—u

K OREHTT, HREBBL TS, et
=]

4. BEEDEIZO v a3 MZEENT, TOLICRTEM-231 LCDHFZTHERE, IARY
FEERA) ZBEEFT.
F) NUA—KBETE, COERFTVEEA,



C AR (6x20, 4K) £O—€y ME

BETHYF AL
CAEQINRILAN—=ERABRIL L (M6x25)

5 LT, FREBMU-201C N H—H D

YN LET, Fh BEESA TSy — SRILIN—E

ITJILEWMYSLET ANAER )L (M6x25)
HL 0 &k U7m S B 23— & AR B dE
LEHA,

. AR—HEGROEET— TORBEMREEAL T, 1\
VA—ICBYRITET,
A=Y ORI EIFTIX, FRES MU-190 Z B 1T %

R “ . AR—Y
FVRETT, ARESHL T ZE0, D EAT
IT&EFr

. BEEQOLEIZO v a MEEWNT, £TOLICRKRTEM-190 (LD HZTRE, I 15
SERERA) ZEEET,

F) NUA—EBETIE., COERFITVEEA,

. MU-190 ER#RERBAE D 1.8 &Rl 2SR LT, RTRIBMW-190 OEFBEICLHEL7—TIL
EEELES,

BT — 7 VT, FoREMU-190 OF i FICH Dl atkiEl N—2sh L, [EE 2>
THfe L3, Btk BEmTAiRED S—&2 0 T £,

— B SMM/NRS & —
& (N6, 4f8) EEoT, FoREM-190 7T 7

EFNH—IZRYFITET, (4 7)



FURUNO
MU-190/MU-231 (> H—H LUV = EE(H)

R ERS

N H—F L OB R STV A EREE MU-201C F 7213 MU-231C %, FE5Ep MU-190 F 71X
MU-231 IZHUD B2 5 FIRIZSOW TR L £9°,

BRI, NG L RRE A A O RICE L O T, AETITE FEFHIZOWTEHLA
LFET,

MU201C Z MU-190 ICERY & Z %
BUR 2 (B33, A7 a > oS » R 0P26-23 N T,
HaAEX > b 0P26-23 (22— K375 : 001-139-360) DGR

A B a—F&ES =
itk T % F A b 26-007-1132 100-366-380-10 1
A —H 0P26-21-1 001-143-370 4
F XA RIhRY M4x10 000-172-165-10 8
+ AL R Y M6x20 000-163-677-10 4
o—t .y A M6 000-165-694-10 4
F~w k2R HI9 26-005-3123 100-351-550-10 2

1. RREBM-190 EEDELETDOIEICF <
YRR THI9 (EE 2mm) .
VERDIFIZFIDY FRERUDVI9
(BE 2mm, FRREBMU-190 IZ4H/E) %
BEY FIFET,

ARDVIE, BXO 1~4 DNEIZHE Y AF
TR,

FRo2bk
ARD
V19
(2mm)

2. RREBMU-190 EEM B, NA 2 KRy M4x10, 8K) ZfFE-T., BETVEIF AL
FERYMFITET,
WEET 2 o F A ME U REEGDFTREBO TN /25 K5I A T IEE 0,

RN
(1106, YOTA) MU-190/MU-231

% 00017536910 *



